
 

NAYA RAIPUR DEVELOPMENT AUTHORITY
1st floor, Utility block, Capitol Complex, Sector‐ 19, Naya Raipur‐ 492 002,  

Chhattisgarh Website: www.nayaraipur.com 

Corrigendum-3                                   Date: 28/09/2013  

With reference to NIT No: 45   / SZ‐1, 2 & 3 /EE PHE / CE (E) / NRDA / 2013‐14, Raipur, 
Dated: 07. 08. 2013  for  the work of “Development of Sewerage collection, Treatment, 
and Reuse  system  including Operation and Maintenance  for Zone 1, 2, 3 &  specified 
area at Naya Raipur”, the following corrigendum‐1 is made:‐ 

Description In place of Read As 

Last Date and time of submission of Tender 30-09-2013  & 
15.00Hrs 

10-10-2013  & 
15.00Hrs 

Date and time of opening of Tender 30-09-2013  & 
[...]
Notwithstanding the above, the Contractor will be required to rectify any deficiencies which are 
attributable to defects in the workmanship or quality of materials, Plant or equipment during the 
Contract Period. 

The cost of chemicals and other consumables for operation and maintenance of the System 
during the O & M period will be borne by the Contractor; However power charges shall first be 
paid by contractor and later shall be reimbursed by the authority along with the monthly bill. 
The costs towards the Contractor’s Representative and other operating personnel during the 
said period of will have to be born by the contractor, along with cost of tools and spare parts, 
which are required for operation and maintenance of the plant and equipment.  

(d) Training 

 The bidder shall, as a part of his technical proposal, provide a detailed staffing Schedule which 
identifies the personnel required   for   operating   and maintaining   the   Plant   and facilities,  
a   description   of their   individual   duties   and responsibilities,   and the required 
qualifications   of such personnel. All personnel selected by the Employer to be responsible for 
the operation, maintenance and repair of the facilities shall be provided with practical training in 
all aspects of the operation, maintenance and repair of the Plant, equipment and facilities. For 
this purpose, the Contractor shall   provide   a   training   program   for   the   Employer's 
personnel during the last three months of operation and maintenance period thereafter as may 
be reasonably required to ensure that the designated personnel are adequately trained to take 
up their responsibilities. 

The bidder shall submit separately, with his bid documents, details of his proposed training 
program,   the   facilities required, and the training personnel to be provided. All costs for the 
bidder’s personnel and the training facilities required for the training, and any incidental training 
expenses, shall be included in the bid price. All costs of the Employer's personnel shall be 
borne by the Employer 

(e) Taking over 

 The sewerage system entire work will be taken over on satisfactory completion of the operation 
and maintenance of the contract for 60months provided that, 

  i. The plant/equipment is in good running condition. 

  ii. All records of operation and maintenance during the 60months period are 
handed over to NRDA in proper condition. 



NRDA F‐1‐Schedule‐D‐ Section‐II – SCOPE OF WORK  
Development of Sewerage collection, Treatment, and Reuse system including Operation and 
Maintenance  for Zone 1, 2, 3 & specified area at Naya Raipur

NRDA 

 

Signature of Contractor……………………………....  Signature of NRDA………………………..………… 

Page 20 of 32 
 

  iii. The O & M manuals have been updated following 60months  period operational 
experience and approved by NRDA. 

  In case taking over is delayed on account of Contractor’s failure, the O & M period will 
be extended further till it meets the above requirement without any extra cost to NRDA. 

(f)         Defect Liability period (60months) 

The defect liability Period shall be for a period of 60monthsfor part A & B Works, 
which shall start with effective from the date of completion including trial run of 
contract.The Contractor should compulsorily provide and maintain minimum 
number of staff as mentioned in Annexure -IV of Employer's Requirement for the 
60 months Defects Liability Period, following successful completion of the Trial 
Run period and issuance of the Taking - Over Certificate. The personnel 
provided by the Contractor shall be fully experienced in managing, repairing and 
maintaining all aspects of the plant and facilities and shall be responsible to 
monitor and ensure the successful performance of the system throughout the 
Defects Liability Period, and shall be responsible to ensure that the Employer's 
Personnel are provided with on the job training as may be necessary to ensure 
uninterrupted and satisfactory performance of the plant and facilities by the 
Employer's Personnel after completion of the Defects Liability Period, and 
issuance of the Performance Certificate. 

The Contractor will be required to rectify any deficiencies which are attributable 
to defects in the workmanship or quality of material; plant or equipment during 
this period. 

The contractor will be responsible for ensuring uninterrupted working of the plant 
,for this, it is the duty of the contractor to keep ready the spares required in case 
of break down in electrical or mechanical site (that means replacement or non 
availability of spare parts should not be an excuse for keeping the plant shut in 
the event of malfunction or break down) 

Besides above, during the defect liability period the contractor shall be 
responsible for -  

a. Repair, maintenance, replacement of (networks, treatment plant, laboratory 
equipments). 

b. System monitoring 

c. Contingent arrangement, 

d. Arrangement of water for flushing , 

e. Provision of spares, tools & plants, 

f. Manpower for maintenance 

g. All required consumables  

The cost on all the above shall be deemed to be included in capital, operation and 
maintenance cost coated by the contractor. 

LIST OF ANNEXURES 
 

ANNEXURE I  DESIGN PARAMETERS FOR SEWEAGE TREATMENT PLANTS 



NRDA F‐1‐Schedule‐D‐ Section‐II – SCOPE OF WORK  
Development of Sewerage collection, Treatment, and Reuse system including Operation and 
Maintenance  for Zone 1, 2, 3 & specified area at Naya Raipur

NRDA 

 

Signature of Contractor……………………………....  Signature of NRDA………………………..………… 

Page 21 of 32 
 

ANNEXURE II CAPACITY OF DEVELOPMENT OF SEWEAGE TREATMENT PLANTS 

ANNEXURE III MINIMUM NUMBER OF REQUIRED STAFF DURING 3 MONTHS TRIAL RUN PERIOD FOR EACH ZONE 

ANNEXURE IV MINIMUM NUMBER OF REQUIRED STAFF DURING 60 MONTHS O&M PERIOD FOR EACH ZONE 

ANNEXURE V LIST OF LABORATORY EQUIPMENTS FOR EACH STP SITE 

ANNEXURE VI LIST OF MANDATORY SPARES FOR EACH STP SITE 

ANNEXURE VII LIST OF FURNITURES TO BE SUPPLIED IN THE OFFICE BUILDING FOR EACH STP SITE 

ANNEXURE VIII LIST OF SPECIAL TOOLS TO BE SUPPLIED IN THE OFFICE BUILDING FOR EACH STP SITE 

ANNEXURE IX LIST OF CONSUMABLES FOR EACH STP SITE 

ANNEXURE X LIST OF MECHANICAL EQUIPMENTS IN THE WORKSHOP FOR EACH STP SITE 

ANNEXURE XI MILESTONE FOR DEVELOPMENT OF THE PROJECT  

ANNEXURE I 
DESIGN PARAMETERS FOR SEWEAGE TREATMENT PLANTS 

 

Sr.No. Parameters Parameters Units  Value 

1 
Input 
parameters 
 

Peak factor   2.25 
Inlet Design Parameters     
Design temperature Deg Cent 20-35 
pH    6 -8 
BOD5  at 20 deg mg/lit 300 
COD mg/lit 500 
TSS mg/lit 250 
Oil and grease mg/lit 10 

2 
Output 

parameters 

Treated  sewage 
characteristics Units  

After 
secondary 
Treatment  

 After 
Tertiary 
treament 

        
pH    6- 8.5  6 – 8.5  
BOD 5 at 20  deg mg/lit 15  5 – 10  
TSS mg/lit 30  5  
COD mg/lit 100  70 – 80  
Coliform fecal   As per CPHEEO Guidelines 
Oil and grease mg/lit 10  5 – 10  

 
 
 
 
 
 
 
 
 
 
 



NRDA F‐1‐Schedule‐D‐ Section‐II – SCOPE OF WORK  
Development of Sewerage collection, Treatment, and Reuse system including Operation and 
Maintenance  for Zone 1, 2, 3 & specified area at Naya Raipur

NRDA 

 

Signature of Contractor……………………………....  Signature of NRDA………………………..………… 

Page 22 of 32 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ANNEXURE II 
CAPACITY OF DEVELOPMENT OF SEWEAGE TREATMENT PLANTS 

 
 

Sr. 
No. Description of Works 

STP 1 STP 2 STP 3 
Civil 
Works 

Electro 
Mech. 
works 

Civil 
Works 

Electro 
Mech. 
works 

Civil 
Works 

Electro 
Mech. 
works 

A Wet well and sewage Pumping station 
1 Receiving Chamber 23.50 ----------- 25.30 ----------- 20.40 -----------

2 

Mechanical Coarse Screen 
Channels. 

23.50 23.50 25.30 25.30 20.40 20.40

The coarse screens shall be designed for both mechanical and manual arrangements. i.e 2 mechanical working (Each 
50% peak flow)+ 1 Manual standby (100% peak flow)

3 
Raw Sewage Sump and 
Pump House  

23.50 10.00 x 
2.25  (PF) 

25.30 10.00 x 
2.25  (PF) 

20.40 7.00 x 2.25  
(PF) 

4 
Wastewater Conveyance  
main & Flowmeter 

23.50 23.50 25.30 25.30 20.40 25.30

B Sewage Treatment Plant 
1 Inlet Chamber 23.50 ----------- 25.30 ----------- 20.40 -----------

2 

Mechanical Fine Screen 
Channels; 

23.50 
 

23.50 25.30 
 

25.30 20.40 20.40

The fine screens shall be designed for both mechanical and manual arrangements. i.e. 2 mechanical working (Each 
50% peak flow) + 1 Manual stand by ( 100% peak flow)

3 

Mechanical Grit removal 
facility  

23.50 23.50 25.30 25.30 20.40 20.40

Two mechanical grit chambers shall be provided each for average flow with a peak factor of 2.25. 
4 Division Box 23.50 ----------- 25.30 ----------- 20.40 -----------
5 SBR Process Units (2.5mld x 4 modules) (2.5mld x 4 modules) (3.5mld x 2 modules)

6 

Chlorine Contact Tank and 
Dossing pump and 
accessories 

 
 
23.50 10.00 

 
 
25.30 10.00 

 
 
20.40 7.00 

7 Chlorine House 23.50 ----------- 25.30 ----------- 20.40 -----------
8 Outlet Channel 23.50 ----------- 25.30 ----------- 20.40 -----------
9 Sludge Sump 23.50 ----------- 25.30 ----------- 20.40 -----------

10 Sludge pump house 23.50 10.00 25.30 10.00 20.40 7.00
11 Centrifuge  23.50 10.00 25.30 10.00 20.40 7.00

12 
Admn. Building, Plant utilities  
& Allied works 

As in Bid document 

13 Blower Room 23.50 10.00 25.30 10.00 20.40 7.00 



NRDA F‐1‐Schedule‐D‐ Section‐II – SCOPE OF WORK  
Development of Sewerage collection, Treatment, and Reuse system including Operation and 
Maintenance  for Zone 1, 2, 3 & specified area at Naya Raipur

NRDA 

 

Signature of Contractor……………………………....  Signature of NRDA………………………..………… 

Page 23 of 32 
 

15 Interconnecting Piping 23.50 ----------- 25.30 ----------- 20.40 -----------
C Tertiary Treatment Plant  
1 Rapid sand filters 10.00 10.00 10.00 10.00 7.00 7.00 
2 Treated water reservoir  in ml 2.5 ----------- 2.5 ----------- 2.5 ----------- 
3 Electrical & Inst. Works As in Bid document 

4 
Treated water  Pumping 
station 23.50 10.00 25.30 10.00 

20.40 
7.00 

 
 
 
 
 
 
 
 
 

ANNEXURE III 
MINIMUM NUMBER OF REQUIRED STAFF 

DURING 3 MONTHS TRIAL RUN PERIOD FOR EACH ZONE 
 
 

Sr. No Staff Category No. of Staffs Expected level of Qualification 

1 Plant Manager 1 Graduate Engineer having sufficient 
experience in PH Engineering 

2 Chemist ( Anlyst) 1 The chemist shall be minimum science 
graduate having background and 
experience in chemistry, biology and 
bacteriology. 

3 Plant operators 2 ITI Pass with experience in STP works 

4 Electrician cum mechanic 2 

5 Helper 2  

6 Watchman 3  

Total 13  

 
Note: If any additional staff is required to complete the trial run the same shall be provide by the 
contractor. 
 
 
 
 
 
 
 
 
 
 
 



NRDA F‐1‐Schedule‐D‐ Section‐II – SCOPE OF WORK  
Development of Sewerage collection, Treatment, and Reuse system including Operation and 
Maintenance  for Zone 1, 2, 3 & specified area at Naya Raipur

NRDA 

 

Signature of Contractor……………………………....  Signature of NRDA………………………..………… 

Page 24 of 32 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

ANNEXURE IV 
MINIMUM NUMBER OF REQUIRED STAFF  

DURING 60 MONTHS O&M PERIOD FOR EACH ZONE 
 
 

Sr. No Staff Category No. of Staffs Expected level of Qualification 

1 Plant Manager 1 Graduate Engineer having sufficient 
experience in PH Engineering 

2 Chemist  1 The chemist shall be minimum science 
graduate having background and 
experience in chemistry, biology and 
bacteriology. 

3 Laboratory Assistant 2 Science Graduate 

4 Plant operators 8 ITI Pass with experience in STP works 

5 Electrician  2 

6 Mechanic cum Fitter 2 

7 Helper 8  

8 Watchman 3  

Total 27  

 
Note: If any additional staff is required to complete the 60months O &M, the same shall be provide by 
the contractor 
 
 
 
 
 
 
 
 
 



NRDA F‐1‐Schedule‐D‐ Section‐II – SCOPE OF WORK  
Development of Sewerage collection, Treatment, and Reuse system including Operation and 
Maintenance  for Zone 1, 2, 3 & specified area at Naya Raipur

NRDA 

 

Signature of Contractor……………………………....  Signature of NRDA………………………..………… 

Page 25 of 32 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

ANNEXURE V 
LIST OF LABORATORY EQUIPMENTS FOR EACH STP SITE 

 
 



NRDA F‐1‐Schedule‐D‐ Section‐II – SCOPE OF WORK  
Development of Sewerage collection, Treatment, and Reuse system including Operation and 
Maintenance  for Zone 1, 2, 3 & specified area at Naya Raipur

NRDA 

 

Signature of Contractor……………………………....  Signature of NRDA………………………..………… 

Page 26 of 32 
 

i. Analytical Balance electronic type with an accuracy of 1 mg and accuracy of +/-3% 

ii. Autoclave for sterilization of 100 litres capacity. 

iii. Laboratory Centrifuge 

iv. Chlorine Comparator Apparatus 

v. Distilled Water Apparatus 

vi. Dissolved Oxygen Meter 

vii. Drying Oven Hot Air (105 Dec) 

viii. Hot Plates 

ix. Incubator settable for both 27 deg and 20 Deg for BOD 

x. Magnetic Stirrers 

xi. COD Apparatus 

xii. Muffle Furnace 600 Deg of 20 litres capacity 

xiii. pH Meter 

xiv. Refrigerator 230 liters with 2 separate compartment – i.e. separate freezer (65 liters) and lower 
compartment maintaining a temperature of 8 deg  C+/-2Deg C of 165 liters capacity 

xv. Soxhlet Extraction Unit – for Oil/Grease 

xvi. Spectrophotometer for above tests 

xvii. Hydro Extractor 

xviii. Water Bath – Thermostat Control 

xix. Laboratory Furniture comprising of Laboratory bench, 1.0 m wide x 4.0 long, treated with 
anticorrosive paint, comprising of almirah underneath for storage of glass wares, side racks for storage 
of reagents bottles, two laboratory sinks with taps, valves and drain pipe etc. 

xx. Glass Ware comprising of beakers, conical flask, burette, pipette, volumetric flask titration and 
gravimetric analysis, sampling bottles etc. 

xxi. Chemicals for six months testing. 

 
Note: If any additional Laboratory equipments are required to complete O &M Period, the 
same shall be provide by the contractor 
 
 

ANNEXURE VI 
LIST OF MANDATORY SPARES FOR EACH STP SITE 

 
1. Gland packing for Valves- 2 sets for each size. 



NRDA F‐1‐Schedule‐D‐ Section‐II – SCOPE OF WORK  
Development of Sewerage collection, Treatment, and Reuse system including Operation and 
Maintenance  for Zone 1, 2, 3 & specified area at Naya Raipur

NRDA 

 

Signature of Contractor……………………………....  Signature of NRDA………………………..………… 

Page 27 of 32 
 

2. Oil seal for gear box- 2 sets for each size and type. 

3. Fans for motor- one number for each size and type. 

4. One set of rubber bushes, bolts & nuts for each flexible coupling. 

5. One set of fuses for all rating used. 

6. Indicator lamps- 2 nos for each colour. 

7. Contractors- one number of each rating used. 

8. Thermal overload relay- one number of each rating used. 

9. Push button- one number for start & one number for stop. 

10. Rubber Squeegees- one set for Grit Separator and one set for thickener 

 

 

 

 

 

 

 

 

 

 

 

 

 

ANNEXURE VII 
LIST OF FURNITURES TO BE SUPPLIED IN THE OFFICE BUILDING FOR EACH STP SITE 

 

i. One wooden conference table 3m x 1.5 m with twelve chairs. 



NRDA F‐1‐Schedule‐D‐ Section‐II – SCOPE OF WORK  
Development of Sewerage collection, Treatment, and Reuse system including Operation and 
Maintenance  for Zone 1, 2, 3 & specified area at Naya Raipur

NRDA 

 

Signature of Contractor……………………………....  Signature of NRDA………………………..………… 

Page 28 of 32 
 

ii. Six nos. 1.5m x 0.9m tables with both side drawers 

iii. Four nos. 1.2 m x 0.75 m table with drawers on both sides 

iv. Four nos. 0.9 m x 0.6 m tables with single side three drawers 

v. Twelve nos. chairs 

vi. Chairs for computers 

vii. Four nos. steel cupboards (store well or any other approved make) 

viii. Two nos. filing cabinet with 4 drawers 

ix. Vertical blinds to all Windows 

x. Air Conditioning systems with celling fan systems for the entire Office Building 

including labrotory. 

xi. All necessry required  Lab. Testing furnitures ( Table, chairs and cupboards etc) 